LGR 7000XLi Dehumidifier

F412 Revision B

Part# Part Description Qty Uom
02-01612 BLOWER ASSY - MOTORIZED IMPELLER 115V 200W 2775 RPM 1|EACH
02-01613 CABLE ASSY - JACKETED RJ45 7FT 1|EACH
02-01614 POWER CORD ASSY - 14/3 SJTW 5-15P/IEC 25FT 1|EACH
02-01622 CORD SET - COMPRESSOR 1|EACH
02-01632P CORD SET - BLOWER 1|EACH
02-01666 SWITCH - OVERFLOW SAFETY 48 VAC/DC 5A MAX 1|EACH
03-00012 CABLE TIE - 4 NYLON 7|EACH
03-00013 WASHER - 3/16 RIVET .19 ID X .47 OD X .05 ZP 3|EACH
03-00018 WASHER - 1/4 SAE .281 ID X .625 OD X .06 ZP 10|EACH
03-00023 SCREW - #8 X 1/2 PHIL PH ZP 29|EACH
03-00030 RIVET - 3/16 X 1/2 AL/AL BLK ANOD 3|EACH
03-00091 SCREW- #10-24 X 3/8 HWH SER ZP REPLACES 03-00011 5|EACH
03-00105 SCREW - 1/4-20 X 3/8 HWH NYLOC ZP 13|EACH
03-00113 NUT - 5/8-11 UNC THIN ZP 2|EACH
03-00114 WASHER - 5/8 AN .63 ID X 1.187 OD X .06 SS 4|EACH
03-00121 GASKET - 1/2 X 1/2 POLYURETHANE PSA 1.91|FOOT
03-00201 GASKET - .375 X .125 CLOSED CELL NEOPRENE / VINYL / NITRILE PSA 9.3|FOOT
03-00202 FOOT - ROUND PUSH MOUNT .83 OD X .24 RUBBER BLK 5|EACH
03-00204 RIVET - 3/16 X 5/8 TRI FOLD AL/AL 15|EACH
03-00207 RIVET - 3/16 X 3/8 TRI FOLD AL/AL 4|EACH
03-00208 RIVET - 1/4 X 1/4 STL/STL ZP 4|EACH
03-00209 SCREW - 1/4 -20 X 1/2 SER HWH NYLOC ZP 2|EACH
03-00432 RIVET - 3/16 X 1/4 STL/STL BLK 4|EACH
03-00471 CLAMP - 3/8 ID HOSE GRN 1|EACH
03-00506 WASHER - 3/8 USS .43 1D X 1.00 OD X .08 ZP 3|EACH
03-00771 PUSH MOUNT - NYLON TIE 1|EACH
03-01336 BOLT - SHOULDER 5/16-18 X 3/8 X 1.25 3|EACH
03-01463 CABLE TIE - 6 NYLON 1|EACH
03-01479 SCREW - 1/4-20 X 1.25 SER HWH ZP 8|EACH
03-01481 CLAMP - HOSE .5 BLK 1|EACH
03-01483 GASKET - 1 X 1/2 POLYURETHANE PSA 2.41|FOOT
03-01485 GASKET - .62 X .38 W/ RIBS EPDM PSA 1.84|FOOT
03-01488 CLAMP - CABLE .38 WIDE X .25 ID NYLON BLK 2|EACH
03-01492 SCREW - #6 X 1/2 AB PHP ZP 4|EACH
03-01493 GASKET - .375 X .187 EDPM PSA 37.2|INCH
03-01608 SCREW - #10 X .625 PHP ZP 24|EACH
03-01611 SPACER - DUAL LOCKING POST .13 HOLE X .18 OD X .43 NYLON 1|EACH
03-01617 GASKET -2 X .125 EPDM PSA 4.2|FooT
03-01675 SCREW - M4 X 8MM PHP ZP 4|EACH
03-01678 SCREW - #10-32 X 1/2 TC HWH SS 4|EACH
03-01679 CLAMP - CABLE 5/8 NYLON BLK 6|EACH
03-01689 GASKET - D .375 x .437 D EPDM PSA 3[FT
03-01691 GASKET - 1/2 X 1/2 PVC PSA 16.1|FT
03-01692 PIN — HAIRPIN COTTER .042 DIA 3|EACH
03-01693 GASKET - 1 X 1 POLYURETHANE PSA 5.7|FOOT
03-01695 SCREW - #10 X 1.5 PHP ZP 1|EACH
04-01486 GRILL - OUTLET PC GL BLK 1|EACH
06-01498 BOX - 20.38 x 19.88 x 33.63 HH48 ECT DW RSC PLAIN 1|EACH
07-01670 LABEL - BADGE 1|EACH
07-01672 LABEL - WARNING DEHUS 1|EACH
07-01773 LABEL - PRODUCT 1|EACH
07-01786 LABEL - WARNING POWER CORD DEHUS 1|EACH
08-00210-01 SHROUD - FILTER PC WR BLK DZ1200 1|EACH
08-00302 FITTING - QUICK DISCONNECT BODY 1/4 BARB 1|EACH

Page 1 of 8




Part# Part Description Qty Uom
08-00303 FITTING - QUICK DISCONNECT INSERT 3/8 BARB 1|EACH
08-00784 INSULATION - CORK TAPE 2 X .13 4.08|FooT
08-01493 HANDLE ASSEMBLY 1|EACH
08-01522 REFRIGERANT - R410A 22|OUNCE
08-01716-02 SENSOR ASSY - TEMP/RH CABLED 1|EACH
08-01721 SENSOR CABLE ASSY - MICRO CONTROLLER TEMP DEFROST DEHUS 2|EACH
08-01730 COMPRESSOR - ROTARY 115V LG 8600 R410A 1|Each
08-01736 FAN SHROUD - MOTORIZED IMPELLER ABS BLK 1|EACH
08-01740 BRACKET - MOTORIZED IMPELLER GALV STL 1|EACH
08-01741 INSULATOR - ABS BLK 2|EACH
08-01748 OVERLOAD - COMPRESSOR 115V LG 8600-R410A 1|each
08-01749 COVER - COMPRESSOR TERMINAL - 115V LG 8600-R410A 1|EACH
08-01750 GASKET - COMPRESSOR TERMINAL 115V LG 8600-R410A 1|EACH
08-01751 NUT - COMPRESSOR TERMINAL COVER 115V LG 8600 R410A 1|EACH
08-01752 WASHER - COMPRESSOR TERMINAL 115V LG 8600-R410A 1|EACH
08-01753 VIBRATION MOUNT - COMPRESSOR 115V LG 8600-R410A 1|EACH
08-01761-02s CONTROL PANEL ASSY - MEMBRANE TOUCH PAD CONTROL 2 SP 115/230V 1|EACH
08-01835 PUMP - SUBMERSIBLE 115V 1.3 GPM 5FT CORD 1|EACH
08-01843 COIL ASSY - EVAPORATOR 410A LGR 7000XLI 1|EACH
08-01844 COIL ASSY - CONDENSER 410A LGR 7000XLi 1|EACH
08-01847 ELECTRICAL BOX ASSY - HIGH VOLTAGE 1|EACH
08-01848 BASE - GALV STL LGR 7000XLi 1|EACH
08-01849 AXLE ASSEMBLY -5/8 OD ZP STL LGR 7000XLi 1|EACH
08-01850 REFRIGERATION LINES - 115V 1|EACH
08-01851-09 BACK PANEL - POLYETHYLENE FLINT GRY 1|EACH
08-01852-09 BASE - POLYETHYLENE FLINT GRY 1|EACH
08-01853 COVER - POLYETHYLENE FISHER BLU 1|EACH
08-01854 DUCT RING - 12" DIA ABS BLK 1|EACH
08-01856 BRACKET - MOUNTING SUBMERSIBLE PUMP 1|EACH
08-01857 BRACKET - MOUNTING OVER FLOW SWITCH 1|EACH
08-01858 GASKET - BASE PLATE NEOPR PSA LGR 7000XLi 1|EACH
08-01859 CONTAINER - LGR 7000XLi PUMP 1|EACH
08-01861 ASSEMBLY - HEAT EXCHANGER (LGR 7000XLi) 1|EACH
08-01863 GASKET - HEAT BLOCK RH NEOPR PSA 1|EACH
08-01864 GASKET - HEAT BLOCK LH NEOPR PSA 1|EACH
08-01865 GASKET - COIL INSULATION RH NEOPR PSA 1|EACH
08-01866 GASKET - COIL INSULATION LH NEOPR PSA 1|EACH
08-01867 FORMING - COVER STIFFENER 1|EACH
08-01869 BRACKET - DRIP TRAY SUPPORT 1|EACH
08-01870 GASKET - COIL INSULATION - FRONT (LGR 7000XLi) 1|EACH
08-01871 SHROUD - CONDENSER TRAY 1|EACH
08-01873 BRACKET - HORIZONTAL SEAL SUPPORT SS 1|EACH
08-01874 SUPPORT - BLOWER SHROUD (LGR 7000XLi) 1|EACH
08-01875 GROMMET - 90 DEGREE FOAM 1|EACH
08-01876 CLAMP - .75 HW ONE HOLE 1|EACH
08-01878 INSULATION - PIPE .375 ID X .25 WALL EPDM 6.3|INCH
08-01879 FOAM - SHEET 24 x 54 POLYETHYLENE 0.03|SHEET
08-01880 DRAIN SPOUT - ABS BLACK 1|EACH
08-01882 FOAM SEAL - COVER VERTICAL (LGR 7000XLi) 2|EACH
08-01883 FOAM SEAL - FRONT BOTTOM (LGR 7000XLi) 2|EACH
08-01885 GASKET - BASE VERTICAL (LGR 7000XLi) 2|EACH
08-01886 BRACKET - COVER CORNER CLIP (LGR 7000XLi) 2|EACH
13-00053 WHEEL - 12 X 2 X 5/8 BORE GRY (Includes DUST CAP, 13-01549) 2|EACH
13-00083 TUBING - 3/8 X 5/8 OD BRAIDED PVC 1.67|FOOT
13-01549 DUST CAP - 12 OD WHEEL NYLON BLK Included w/13-00053 2|EACH
15-00195 TUBE - 1/4 1D X 3/8 OD VINYL 40|FOOT

Page 2 of 8




Pictorial Drawing

0301817
265" LONG)|

0300432

ZEE BLOWER SHRCGUD
AZEEMELY DETAL——-

SEE COMPRESSOR
BAZE DETAIL
{2207 LOMG)
BASE UNIT ASSEMBLY DETAIL
—EEND ACCUMULATOR TAB INWARD
| AFTER ATTACHING GROUND LEAD
1
i
\ —0E-01
\ |  |DIECHARGE LUIME)
\
i i
II f
0E-01850

GE-01751
|
| I
|

__——0B01752
)
“M\_‘!' i

| /
|
II
O8-D07E4

(4107 TOTAL LEMGTH)—]

[SUCTICHN LIME]

OE-D174%

OE-01750

03-000e1
GROUND LEALD
CONMECTION

0E-01855

:_b-"“—Dﬂ—G'Iﬂ-lP
----- na-po201
0a-01730 i 2% 14.5" LONG)
—h, — .
W 0B-0ITE =
Da-01874

COMPRESSOR BASE DETAIL

Page 30f 8




03-0N&17 - -
o f 20 HOTCH CORMER
[2% 25 LONGI™3 OF FOAM

0301481 |

[25.0F LOMG) \\ - i @ J‘
|

03-01491

|23 11,07 LONG) —\

0300 691
(215" LONG) ——__ |

0a3-01681

4 20 LDHG:—-.h—\T\_- |

CABLE TIE OUTLET AIR THERMETOR
T FAN SHROUD LEAVING TIP
HAREING I FRONT OF ZHROUD
COPENMNG

O3-00012
2% CABLE TIE BLOWE=
CORD TO BRACKET

2% CABLE TE DEFROET
FEMSOR TO FAN SHRECUD

m-D1E12
03-00201
[42.0° LOMG]

03-D14675

(I
BLOWER SHROUD ASSEMBLY DETAIL  llz<onz

"G TER MM AL
CWERLOAD BLACK WIRE

PROTECTOR

"B TERMIMAL
WHIME WIRE

"5 TERMIMAL
BLACE WIRE

COMPRESSOR WIRIMG DETAIL

Page 4 of 8



cuT
.--"",/_

P D3-01465
p [11.12° LOHE)

BOLL TAPE INTCH A BALL AND
APPLY NTO CORMER

CE-007E4 | 507 X 507

ROLL TAPE TO FORKM PIECE 17 LOMNG

AMND APPLY ALOHCG FROMNT DRAIM PARN DE-007ES |25 LOMG]

EDCE ROLL TAPE TS FORM PIECE 3" LORG

AMND APPLY ALOMNG FROMNT DRAIN PAR
EDNGE [1.07) AND ALCH= ZIDE DRAIM
PAN EDNGE (207

03-01343
_Qé_‘ 03-01602
- (14107 LONG)
12-01 692
’/_ (1207 LONG)

ceanase—_ |
0301693
[11.0° LONG]———_
)
03-01473 S
(115 LONG| ——__| :i;‘.:ﬂfi
0300201 L{:EE: ‘-"‘M‘EL_H‘%%—
B )
[2X 140" LONG| =} ji;l;.l: 0B-D1844
= G
= q ll[’:f'-’ *
0801370 ! . ‘Jﬁ:{fﬂ
e iy [ g
0301617 ey i T ',!-rlgb;-‘-'-.;-..-, '
{20 3.3 LONG X 61" WIDE|— [ === Py i’. - .
- -3
08-01721 ) - L~ 0301602
DE-01403
L oaoneos— 1/ [18.0° LONG|
08-01741

COIL AND HEAT EXCHANGER ASSEMBLY DETAIL

Page 5 of 8



03-00784 (507 X 507

ROLLTAP

AMD APPLY INTO CORMER

SEE COIL & HEAT EXCHANGER
AZSEMIBLY DETAIL

03-014835
{1003 Lo —= ]|

HTC) A BALL

—
02-0001E

| 0300105

DE-D1E75 \
ROUTE WIRE BUNDLE 0e01aTs 03-00051
THROUGH SLEEVE & CLAME \ e 508 184

SECURE WITH CLAMP

PARTIAL REAR VIEW

Page 6 of 8



O5-000F

R
R
-

T — O3-001 05
J-F._F‘:P_,_,-F""
Q b —
o)
=
i
L-4
||l ——os-01848
4T
-
L
Ll
™ __——03-00202
i Y
i — 1=

[ DL
0a-0001E

Page 7 of 8



O7F-01670

Page 8 of 8

201614
S5EE POWER SORD DETAIL




